City of Norman

Monthly Departmental
Report

June 2019



MONTHLY PROGRESS



TABLE OF CONTENTS
MONTHLY PROGRESS REPORTS

City Clerk 1
Facility Maintenance 1A
City Manager 2
CIP Financial Status 2A
Community Relations 2B
Development Coordinator 2C
NORMAN FORWARD 2D
Finance 3
Accounting 3A
City Revenue Reports 3B
Utility 3C
Fire 4
Human Resources 5
Information Technology 6
Legal 7
Municipal Court 8
Parks 9
Westwood/Norman Municipal Authority 9A
Planning and community Development .10
Comprehensive Planning 10A
Development 10B
Revitalization 10C
Police 11
Animal Control 11A
Public Works 12

Utilities 13



CITY CLERK

1



CITY CLERK

MONTILY PROGRESS REPORT

June 2019
CITY CLERK
ACTION CENTER

[...]
Morren Drive: Staff will replace 900 feet of 8" Ductile Iron with 8" PVC from Mount Vernon Drive to Crest Place.
Staff laid 490 feet of 8" PVC, set one hydrant and poured 1.5 cubic yards of concrete; project 52% complete

Rhoades Drive —~ WA0331: Staff wil replace 375 feet of 8" Ductile Iron with 8" PVC on Rhoades Drive from Portland Court to
Edwards Court. Staff assisted B&H with 300 foot bore and pull 8" pipe from bore hole to bore hole, project 35% complete.

Water Line Breaks — 12 in June

Sewer Line Capital Projects:

Fiscal Year 19 Summit Lakes Lift Station Rehabilitation Project;

Replaced both Paco pumps and motors, with 20 HP Flyght, replaced existing chain link fencing with no climb fencing,
replaced gates and grading work to improve drainage around station, project 100% complete.

Sewer Line Data

e Total obstruction service requests - 22
= Private Plumbing: 22
= City Infrastructure: 0
»  Sanitary Sewer Overflows: 0

Lift Station D Flows:

e Days-30

e Average daily flow. 2.04 MGD
e Total flow: 61.2 MGD

UTILITIES ENGINEERING:

Line Maintenance Building (WA/WW0329)/WRF Storage Building (WW0318): Project will design and construct a
new building and parking for the Line Maintenance Division currently housed on North Base. The building will be
located on East Robinson north of the WTP and directly adjacent to the HPP Water Storage Tower. A
storage/maintenance building will also be constructed at the WRF.

Architect: Barrett Williamson

1. Request for Proposal (RFP) 1819-05 issued on 06/12/18 and proposals received 07/10/18.
2. Barrett Williamson selected on 08/19/18 to design the two buildings.

3. Work scope and associated pricing is being developed at this time.

4, Expect NUA to consider design contract in June 2019.

WASTEWATER PROJECTS:

Department of Utilities Monthly Report 1
07/12/19



Lift Station Modifications FY17 (WWQ305). Three existing lift stations (LS) need modifications more extensive than is
possible under our annual LS Rehabilitation projects. The Ashton Grove, Franklin Road, and Royal Oaks LS work
will consist of new pumps, pump guide rails and brackets, and discharge fittings and piping. The Royal Oaks LS also
required replacement of the existing wet well with a 10-foot wet well.
Engineer: CP&Y through Lemke Surveying

» Five bids received 02/01/18 with low bidder being Crossland Heavy Contractors of Columbus, KS;
NUA award to Crossland and contract in amount of $639,553 approved 02/27/18;
City Manager approved CO#1 increasing contract amount by $24,307.46 to $663,860.46 on 12/14/18;
All work was complete 12/10/18;
NUA approved CO#2 decreasing contract by $11,006.90 to $652,853.56 and accepted project on 02/12/19.
Request to close remaining PO's submitted to Finance 07/10/19; project closeout to be completed in July
2019.

Sewer Maintenance Project FYE14 (WW0202). Annual project will replace deteriorated sewer lines with High
Density Polyethylene (HDPE) pipe and rehabilitate manholes in two construction phases. Phase 1 will replace 25,100
feet of sewer and rehab or replace 148 manholes and is bounded by Robinson Street to the north, Sherry Avenue to
the west, Denison Street to the south and Berry Road fo the east. Phase 2 is bounded by lowa Street to the north,
Sherry Avenue to the west, Main Street to the south, and Berry Road to the east.
Engineer: Staff with assistance from Lemke Surveying and Cardinal Engineering

¢ Phase 1 completed 01/19/17;

« Five bids received 08/09/18 for Phase 2 work with low bidder being PM Construction and Rehab, LLC of
Pasadena, TX;
NUA award to PM Construction and contract in amount of $1,348,501 approved 08/28/18;
Notice to Proceed issued effective 09/17/18 with completion by 06/12/19;
8 payments have been processed for total of $1,120,032 or 87% of the contract amount;
All pipe-bursting, open trench installation and manhole rehab work is complete;
Concrete sidewalk and street repairs ongoing with some final cleanup also remaining.
Punch list forwarded to contractor 07/09/19.

Sewer Maintenance Project FYE17 (WW0307): This annual project will rehabilitate about 23,800 feet of sewer and
105 manholes, in the area bounded by Cave Creek Street and Pinecrest Street fo the north, partially Sequoyah Trail
and partially Woodcrest Creek Drive to the west, Rock Creek Road to the south, and 12th Avenue NE to the east.
Engineer: Staff with assistance from Lemke Surveying and Cardinal Engineering
¢ Line Maintenance staff completed television work in March 2017
o NUA approved professional services expenditure with Lemke for surveying and drafting assistance on
7126/16;
Lemke forwarded draft plans to NUA in 06/29/17
o NUA staff met in March 2019 to review draft plans prior to return to Lemke;
Line Maintenance completed additional survey of existing manholes along 12th Avenue NE/Main to
determine need for repair/replacement in FYE17 project;
o  NUA staff continuing to review draft plans prior to return to Lemke.

Sewer Maintenance Project FYE18 (WW0316): Annual project will replace about 27,800 feet (5 miles) of residential
sanitary sewer lines and rehabilitate or replace about 108 manholes in the area bounded by Westbrook Terrace fo
the North, Highway 9 to the Southwest and Berry Road to the East. Preliminary project layout and scope definition
are complete.

Engineer: Staff with assistance from Lemke Surveying and Cardinal Engineering

o Line Maintenance staff completed television work 10/19/18 and forwarded to NUA engineering staff;

. NUA approved professional services expenditure with Lemke for surveying and drafting assistance on
02112/19;

o Lemke completed initial survey work and delivered draft plans to NUA 07/03/19.

. Plans are being reviewed by Line Maintenance and NUA staff.

Department of Utilities Monthly Report 2
07/12/1%



Sewer Maintenance Project FYE19 (WW0321): Annual project may replace about 22,000 feet (over 4 miles) of
residential sanitary sewer lines and rehabilitate or replace about 108 manholes in the area hounded by Peter Pan
St. to the North, 24th Ave SW to the west, Westbrook Terrace to the south, and Berry Road fo the East. Preliminary
project layout and scope definition are in progress.

Engineer: Staff with assistance from local surveyor

e Line Maintenance will soon begin video survey of project area.
» No design work to date, awaiting new on-call RFP approval, to award contract to Lemke for surveying and
drafting assistance.

Phase 2 South WRF Improvements (WW0065): OPDES permit issued in July 2010 included deadline of July 2013
for implementing disinfection. WRF Phase 2 Improvements expand the design capacity from 12 to 17 MGD,
rehabilitates older equipment and adds ultra violet disinfection, effluent aeration and odor control technologies.
Significant tasks completed are:

e Preliminary design contract with Garver approved 03/08/11 for preparation of Engineering Report (ER); 4

contract amendments for design, bidding, and construction phases approved thereafter;

Final ER approved 06/27/13.

Public Meeting on proposed rate hike held 08/12/13 and was approved 11/12/13 by 67% of voters.

Final design approved by DEQ 11/26/13.

NUA approved R-1314-89 authorizing OWRB $50.3 million loan application; loan approved 04/15/14.

Bids received March 2014 and NUA approved award to Archer Western Construction, LLC on 04/22/14

Contract and bonds approved 05/13/14.

DEQ Consent Order (CO) #13-077 including completion schedule approved by NUA on 09/12/14.

Construction of the $48.82 million (M) project began 06/02/14.

Six change orders approved increasing contract amount to $52.15 M and extending contract time through

01/112/18.

Construction was complete 01/12/18.

e DEQ submitted revised Addendum A for CO#13-077 to NUA on 03/05/19 regarding revised schedule of
completion for SEP project to utilize treated effluent at the Compost Facility.
NUA approved Addendum A to CO#13-077 on 04/23/19 with new schedule of completion by 07/01/20.
Final OWRB reimbursement completed in June 2019 for a total of $42,12M of $52.15M construction
contract.

¢ This may be the final monthly report for the project.

The following summarizes the work completed:

e Screens, screening conveyers, and grit washer/classifiers at the Headworks and Influent Flow
Measurement.

Four Primary Clarifiers with odor control.

Three new Aerations Basins and rehab three existing Aeration Basins.

Two turbo blowers in Blower Building.

Splitter box and two new Final Clarifiers with RAS/WAS Pump Station.

Ultraviolet Disinfection/Post Aeration Facility.

66-inch outfall piping and Outfall Structure at Canadian River.

Four Primary Sludge Thickener mechanisms with odor control.

Two Sludge Thickening Centrifuges with Sludge Blending Tank and Pump Station.

Clean Secondary Digesters; convert Digester 4 to primary digester and replace South Digester Boilers.
Odor control at Headworks, Westside LS, Primary Clarifiers, Sludge Thickeners, and Centrifuge Room.
Five Standby Generators.

Install new asphalt paving to new facilities; mill and overlay existing roadways.

Effluent Reuse at Compost Facility (WWW0058): A non-potable water system allowing reuse of treated effluent at the
WREF is in place. Disinfected wastewater effluent may also be used, if permitted by the ODEQ, for irrigation purposes

Department of Utilities Monthly Report 3

07/12/19



offsite such as at the Compost Facility south of the WWTP. Wastewater reuse can reduce water demand and delay
the need for expensive water supply projects. This project will install piping to the compost facility and examine the
need to upsize the non-potable water pumps. Contract K-1213-54 for preparation of Engineering Report (ER) with
Alan Plummer and Associates (APAI) approved 09/06/12. After numerous meetings with DEQ; ER for Compost
Facility Reuse submitted to DEQ 09/04/13; ER approved on 09/23/14. APAI contract amendment for final design
and construction administration approved by NUA 01/27/15; design work proceeding with 90% plans received
02/16/16. Since completion of WRF Phase 2, staff is considering using UV disinfected effluent in lieu of chiorinated
effluent for compost irrigation. Staff and APAI requested variance from DEQ reuse rules to accomplish this change
on 02/15/18. Staff and APAI met with DEQ 03/29/18 to discuss the proposed variance; DEQ advised NUA on
07/18/18 that the variance was conditionally approved. APAI and staff negofiated scope and price of Compost
Reuse Pump Station project; the NUA approved Contract 1819-82 with APAI 12/11/18 to design the project using
UV reuse water at the compost facility. Staff met with APAI on 02/08/19 to discuss project with Compost Facility staff
and discuss potential project solutions. 100% plans returned 06/19/19 and are waiting for review comments and/or
approval.

WRF Reuse Pilot Study (WW0317): Project will consider treatment alternatives to produce highly treated effluent at
the WRF suitable for discharge intc Lake Thunderbird. Pilot project may be co-funded through a Bureau of
Reclamation grant. FYE19 funding is for preliminary engineering with pilot phase to be funded in future years. Letter
regarding pilot study protocol submitted to DEQ June, 2019.

SE Norman Lift Station Payback (WW0306): Staff has recently updated the wastewater model to project flows
generated from full build-out of the Destin Landing Development in SE Norman. A series of interceptors as well as
one large lift station with flow equalization can eliminate one existing and three proposed lift stations in southeast
Norman. This project will estimate project costs, assign wastewater generation estimates to undeveloped properties
to be serviced, and prorate payback costs per parcel based on wastewater generation projections. Developers might
initially fund the lift station and/or the NUA with a portion of the funding paid back as additional areas develop. RFP
issued 06/12/18 for this work with proposals due 07/15/18. On 08/07/18, staff selected Search, Inc. to prepare the
sewer service area study and evaluate its potential as a payback project. Staff will bring a contract forward to NUA in
August 2019.

Lift Station D Force Main Replacement {WW0091): Another portion of the Lift Staticn D 16" ductile iron force main
along 12th Ave N.E. is severely deteriorated and in need of replacement. Approximately 3,500 feet of this force
main to just south of Rock Creek Road was replaced with 20-inch PVC in 2009. The area needing replacement
because of continued breaks is on the west side of 12th from the end of the previous project to the point where it
begins to gravity flow near the 12th Avenue Recreation Center. The project is expected to require 2,300 feet of new
20-inch piping, three air release vaults, and a new receiving manhole. The project is currently on hold pending
easement due to the change of ownership for the Sutton Wilderness and potential lease/purchase by City of
Norman.

Engineer: PEC, Inc.. (Chris Grizer)

Summit Valley Interceptor (WWO0278). The Summit Valley interceptor will extend 12 and 15-inch sewer line
northerly from the Summit Valley development to the existing Eastridge LS and allow the Eastridge LS constructed
in the 1980's to be removed from service. The existing Summit Valley LS has capacity to serve the area served by
the Eastridge LS. Bid Opening - June 27, 2019, Construction Contract Award - August 2019, Start of Construction ~
September 2019

Engineer. SMC Consulting, Inc. (Chris Anderson)

Class A Sludge / Co-Composting (WW0312): This Project includes evaluation of biosolids co-composting via the
windrow method to achieve Class A Biosolids for the Norman Utilities Authority (Owner) in Norman, Oklahoma. An
evaluation of sites near the Water Reclamation Facility (WRF) will be evaluated as well. This scope of services also
includes modification and update to Norman Water Reclamation Facility's existing Sludge Management Plan.
Technologies were screened and Windrow Composting was determined by the Engineer to the best alternative due
to capital cost and operational familiarity considerations.

Engineer: Garver, Inc. (Kyle Kruger)

Department of Utilities Monthly Report 4
07/12/19



Septage Receiving Facility (WW0319): The Water Reclamation Facility (WRF) is often contacted regarding the
possibility of taking trucked wastewater from hauling companies. Delivery of trucked wastes is not typically approved
due to the undocumented quality of the trucked waste. Oklahoma City is currently the only municipal location in the
metropolitan area for haulers to dispose of septage. The WRF could potentially generate revenue from companies
hauling septage (septic tank clean-outs) and other acceptable wastes. Additionally, City of Norman residents utilizing
a private sewage system could benefit through their private haulers having a closer disposal solution.

To allow for the new facility, the current WRF treatment processes must be protected which may require temporary
storage of the trucked wastes delivered to the WRF while water quality testing is performed to verify its acceptability.
Preparation of an engineering study and design is budgeted for FYE19 while construction is budgeted the following
year.

Engineer: Olsson, Inc. (Kevin Rood)

WATER PROJECTS:

Waterline Relocation: Robinson Under I-35 (WAD195): RFP 1314-28 distributed to consultants on 09/06/13; 14
proposals received 10/09/13; Alan Plummer and Associates (APAI) selected and NUA approved preliminary design
contract on 01/28/14. Draft Engineering Report (ER) received 04/18/14 and Final ER received 09/25/14. NUA
approved APAI Amendment 1 for final design 10/14/14; plans received 06/05/15 were submitted to ODOT 06/12/15;
ODOT approved permit for proposed |-35 crossings. Final plans submitted to DEQ 01/12/16 and were approved
01/29/16. APAI submitted easement acquisition documents and all easements/ROW were executed and filed.
Project advertised 04/21/16 and pre-bid conference held 05/15/16; 3 bids were received 05/19/16 with McKee Utility
Contractors submitting low bid. Award, contract and bonds were approved by NUA 06/14/16 and work began